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PORTE REPORT no.: IT 13-153

TESTING AND CONSULTANTS CO., LTD.

1. Scope of Test

This report is a record of a smoke control test conducted by Forte Testing and Consultants Co., Ltd. in
conformity with requirements in BS EN 1634-3: 2004 “Fire resistance and smoke control tests for door, shut@s\
and openable window assemblies and elements of building hardware Part 3: Smoke control test for dgo&nd
shutter assemblies”. References were also made to the standards and documents given in the hermatlve

&
\

reference list in BS EN 1634-3: 2004. A’\\:»

The test subject was a single acting double leaf composite timber door with single gla;cs“ﬁ’ element. The
specimen was installed with intumescent fire seals, door rebate smoke seal and conceaKbottom smoke seal.
The specimen was supplied for test by Leung’s Wooden Company Limited, the Sponsaﬁor single side exposure
(outward movement). The Sponsors designated the specimen to be tested to prga\%ures for ambient together

with medium temperature. @)
; ,59

2. Test Information bb”

Test Laboratory: FORTE Testing and Consultants Comb;%y Limited

West Side of Huan Xiang Shan, )ngYu Road, Shajin, Baoan District,
Shenzhen, Guangdong Provm Ghina.

Leung's Wooden Comp@\nmﬂed

: Garish Crown Fire quﬁneerlng & Consultancy

ID no. of the Specimen: QT 13-090A K\qj\w

Testing Location:

Test Sponsors:

Date Received: 2013-06-15. N
Amblenm"r 13-090A; Medium: QT 13-090B

Test Number: *A t@it\f)f two sets of report (Report no. IT13-068 and IT13-153) are
isgued on this test

Date Tested: 32013-06-19

:‘z':l:o:g:gs’ Opitt%» Ms. Sammi Cheng »

Witness of the Test: Mr. C.K. Leung - Official Delegate of the Sponsor

S
&
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FORTE REPORT no.: IT 13-153

TESTING \ND CONSULTANTS CO., LTD,

3. Construction Details of Specimen
3.1  Specimen Description <

4 4 Door Frame &
LUV I &5

The timber door frame was single rebated type with an overall size 1266 (width) x 2337 mm (hei’\%{&)féf a
,-(\

sectional dimension 50 mm (w) x 100 mm (thick) with 20 mm door stop rebate. g
.";’\
)

@)

W&
The door frame together with the sub-frame was fixed into the opening on the drywall par@yﬁbﬁ system by 10 x
112 mm self-tapping screws. There were 4 numbers of fixings on each jamb and 2 nu@béfs on the head of door
frame. &

1 number of 10 mm (w) x 4 mm (%) intumescent strip and 1 number of 20 mrpfiw ) X 4 mm (t) intumescent strip
were fitted aside into grooves on the head and jambs. The 10 mm (w ) inturnescent strip was not interrupted
whereas the 20 mm (w) seal was interrupted at hinge positions and the%&th e plate position.

The film-plywood sub-frame was fixed onto the back of the door frame by wood screws.

1 number of rebate corner smoke seal was installed along the doehstop rebate corner on the head and jambs.

The rebate corner smoke seal was not interrupted. \»
The space between door frame, sub-frame and structural @}Iemng was fully filled with fire sealant and silicone
sealant. {\9
(\\J
3T Door Leaf S
<“t>

The specimen comprised of a door leaf smed@b\zoo mm (w) x 2300 mm (h) x50 mm (t).

The stiles and rails were made of 45 mrtﬁbiw x 38 mm (t) wooden slabs. The stiles and rails were fixed together
by steel brackets and glue. The cormb\étween stiles and rails were filled with 38 mm  (t) perlite board. The core
was fixed to the stiles and rails by Iue

Both sides of the door corex\/as covered with a layer of 3 mm (i) fire resistance board sub-facing and then

finished with a layer oQS\\?nm t) medium density fibreboard (MDF) facing. The sub-facing was fixed to the door

core by M5 x 25 rﬁbﬁ screws at approximate 250 mm centre to centre; whereas the fixing was fixed to the

sub-facing by gi%
The door Ilppmg was made of wooden strip.
-..7-!,;>>‘Z:i .....................................................................................................................
&
AT
w-n) \J
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TESTING AND CONSULTANTS CO., LTD.

3158 Glazed Element

A glazed element of an overall size 325 mm (w) x 1227 mm (h) was installed 600 mm above the bottom edge 28
and 167 mm away the leading edge of the door leaf. \\:g@

The glazed element consisted of a piece of nominal 256 mm (t) interlayer glass pane. The glass pane wagfliﬁtéd
by ceramic fibre and fire sealant. The glass pane was pushed to and clamped by a pair of 1 mm '_(p“s,%ainless
steel (SS) angles, which were fixed onto the door leaf by @4 x 25 mm wood screws. Chamfered \g@ﬁ&éﬂ glazed
beads sized 25 mm (width, parallel to the glass) x 14.5 mm (thick, perpendicular to the ,glﬁgsﬁbwith bolection
return were fixed onto the door leaf on both sides by wood nails at approximate 200 mm qf}”qt%”to centre.

The edges of glass pane were caulked with fire sealant. Q@"
&
3.1.4 [ronmongeries @Q\“

The door leaf was supported into the door frame by 4 numbers of butt ;Igﬁibes. The top hinge was installed
approximate 150 mm away top edge, the second top hinge is 250 mm&&éi?ifﬁ“y from the top hinge and the bottom
one at 200 mm above bottom edge. S’O i

1 number of lever handle was surface mounted 1040 mm abov%;fﬁ% bottom of the door leaf on the pull side.
1 number of conceal bottom smoke seal was installed at&tgéﬁbttom edge of the door leaf.

1 number of door closer of regular arm surface mounggif%t the top rim of the door leaf on the pull side.

Fire sealant was applied to mortised area for ironmgééeries.,

£
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REPORT no.: IT 13-153

a.2 Material Schedule

Parts specifications were summarized in the following tables. ¢
A star mark “*” indicates those not verified by FORTE. &u\\fb'
Intumescent Material — Door Edges _ ‘@}
Supplier: Leung’s Wooden Co., Ltd. DY
B Ying Mu s
g IS 204 20 mm by 4 mm @\“’”
i 1S 10X4 [ 1ommby4mm o
&
Rebate Corner Smoke Seal ¢ )'\QQ
Supplier: | Garish Crown Fire Engineering and Cou@éﬁlants
Brand: Ying Mu K:)
Model; Seal 1212 QQ
Sizes: ' Door Frame Rebate Corne(;ﬂ
Material: PVC X
el \E\\\b
Conceal Bottom Smoke Seal Q}J
Supplier; Garish Croys(ﬁ}-lre Eng’ineering and Consultants
Brand: Ying M
Model: BSSC”
Sizes: :Bottom Edge of Door Leaf
Door Sub-Frame ‘\ g\\j@‘
Supplier: ey Leung s Wooden Co., Ltd.
Material: & Film Plywood
Density: ( Q\@v | 350 kg/m® *
Sizes: o | 18 mm by 100 mm
lemg I\/lhektﬁd to Door Frame: Screws with Metal Plug
o
\\\ﬁ% """"""""""""""""""""""""""""""""""""""""""""
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FORTE REPORT no.: IT 13-153

TESTING AND CONSULTANTS CO., LTD.

4

Door Frame
Supplier: Leung’s Wooden Co., Ltd. it
Material: Hardwood * N
Overall Sizes: 1266 mm by 2337 mm : R
Density: 550 - 700 kg/m? * W
Dimensions: 100 mm by 50 mm S
Rebate: 20 mm &
Connection Method of Head and| it : N
. i Mitered Joint with Groove and Tongue; Fixed by Wood Screws
Jambs: SN
Fixng Method to Structural Bal o \\&*
Behi: elf-Tapping Screws with Metal Plug C}L
:;\\
it .\\
Door Leaf Lippings o0
Supplier. Leung's Wooden Co., Ltd.  +©°
Material: Hardwood * e
Density: 550 - 700 kg/m® * <&
Thickness: 8 mm R
, i =
Door Leaf Facing o)
Supplier: Leung’s\wﬁﬁoden Co., Ltd.
Material: Megitirh Density Fiberboard (MDF)
Density: :850 - 450 kg/m?®*
Thickness: <73 mm
iV
2O
e ARG i
. 'v\\w\
)
Rk
o
# »v:\
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TESTING ‘\ND CONSULTANTS CO., LTD.

Door Leaf Sub-facing

REPORT no.: IT 13-153

Supplier: Leung’s Wooden Co., Ltd. it
Brand: Gemtree . @va :
Material: Magnesium Oxide * L 6;:?
Density: 950 £ 100 kg/m®* % w
Thickness: 3mm * 0.5 mm S
= —oh

Door Leaf : {\g‘? :
Supplier: Leung’s Wooden Co., Ltd. Ao
Overall Sizes: 1200 mm by 2300 mm by 50 mm o

w | Material: Wooden Slabs ol

& | Width: 45 mm PN

&l | Thickness: 38 mm a

8 | Density: 350 - 450 kg/m?* o

' | Moisture Content: 12-17%* a&“

| Supplier: Leung’s Wooden Co., Ltqy
o | Material | Perlite * y\\\\\”’ """
&3] | Thickness: 38 mm o
Density: 380 kg/m** <.~
Moisture Content: 12 - 177&3}\
R

Glass Pane — Glazed Element SV

{Leung’s Wooden Co., Ltd.

Supplier: 2

Brand: 25| Hangbao

Nominal Thickness: . | 25mm*
Composition: @3 : Not Provided

Full Sizes: 325 mm by 1227 mm
’VISU¢’:1| Sizes: v 275 mm by 1177 mm
Depth of\GGver of Glass Edge: | 10 - 15 mm

F.@ig Method

Glazing Beads on Both Sides

Lined by Mineral Wool, Clamped by Stainless Steel Angles and Wooden

P 0 S D 5 0
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Ceramic Fibre — Glazed Element

REPORT no.: IT 13-153

Supplier: Garish Crown Fire Engineering and Consultants
Material: Fire Resistant Wool (Geramic Fiber Tape) \i‘;&\
Density: 200 kg/m® * ; _,..@“'*?‘}
Sizes: 3mm m\“
ey
Glazing Beads — Glazed Element S
Supplier: Leung’s Wooden Co., Ltd. o
Material: Hardwood * A_.AJ\QJV
Density: 550 - 700 kg/m® * ay
Moisture Content: 12-17% * A9
Sizes: 25 mm by 14.5 mm .@9\
Fixing Method: Wood Nails \)Q;i*"
~
Hinges” | i \§>
Supplier: | Leung’s Wooden Co., Ltd, >
Brand: | Valance o
Model: WAIRBST e
Material: Stainless Steelc
Sizes: 102 mm by:102 mm by 3 mm
>
Lever Handle S
Supplier: ;»@ﬁng’s Wooden Co. Ltd.
Model: -] Not Provided
Material: & " | Stainless Steel *
Sizesy oo 20 mm by 150 mm

&
Door Closer "

Supplier; -~

Leung’s Wooden Co., Lid.

Brand:\\j\iy ECO
e
Moider’ TS-20
S
A Rk O GERCAE SRR T i R R U R et D R

FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSUL

PAGE 8 of 21
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TESTING AND CONSULTANTS CO., LTD.

Frame Fixing — Self-tapping Screws

Supplier: Leung’s Wooden Co., Ltd. e
Brand: Howin — HMF 5»\*\
Sizes: 10 mm by 112 mm Screws with Metal Plug sy
2
Fire Sealant 8 }’J
Supplier: Garish Grown Fire Engineering and Consultants o
Biand FREWAE i
Model: Not Provided g
o
Glue e
Supplier: Leung’s Wooden Co., Ltd. A0
Model: Not Provided od
Type: ARz * s
. ; >
0 5 e e . g o f:.-}-{'%%*--ﬂ---.-»- o - - -
e
S
&
o
‘2{:\'
G
A
N
G
P
e
&
\SQ\»\V
&
A\
L
(‘.\:\\
N
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TESTING AND CONSULTANTS CO., LTD.

4. Specimen Condition

41  Selection of the Specimen

o

The specimen was selected by the Sponsor and submitted to the Test Location. FORTE did not involve in t\n&\ |
selection of the specimen. e

. 5
All the components of the test specimen were supplied by the Sponsor. ,\@:@“

Y
4.2  Verification of the Specimen : ,@}}
&
In section 3.2 of this report, items which had been verified by FORTE was clearly |dent|f@§1\§nd distinguished
from those relying on Sponsor’s declaration. <<\
O

4.3  Supporting Construction (:;\\
The specimen was fixed into a structural opening sized 1270 mm ( %355 mm ( made of steel hollow

sections. The space between spemmen and the test frame was sealed by@farywall partltlon

The drywall partition was constructed by steel studs and channelsﬁfh%mgle layer gypsum board fixed on both
sides. \;}“
\t?

4.4 Installation of the Specimen p}}"

The specimen was assembled and installed by workerg’k%legated by the Sponsor on 2013 06 18.

. Specimen No. Orientation Test No.
Ambient QT 13-090A

Ay
Door leaf could only bg@ﬁhng outwards the
test chamber «}\ : Medium QT 13-090B
Q\

4.5  Specimen Conditioning \\?\

QT 13-090A

The specimen was stored {ﬁb%e Test Location from 2013-06-15, the date which specimen was received, to
2013-06-19, the date wﬁmh smoke leakage test was performed.

The average enwro@ghent parameters in the Test Location within this period were:

Amblent Tem erature(C) » Relative Humidity (%)

FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSULTANTS CO LTD FORTE TESTING AND CONSUL
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9. Test Method
5.1 Pre-test Conditioning

The pre-test conditionings of the specimen were carried out on 2013-06-18 prior to the smoke leakage test wjg}Er\'b
reference to BS EN 1634-3: 2004 and clause 5.1, BS EN 14600: 2005. (‘/'OQ\
W
5.2  Smoke Leakage Test . Abpg,j‘
A

5.2.1 Symbols and Designation ; \Qg}#
| Symhol  Unit  Designation \q}\‘&

Q m?/h Leakage rate 4\\\’"{\

Q5 m¥h Apparatus leakage rate \CS*

Weipmesse m¥/h Supporting/associated construction leakage rate N '

e m¥/h Test specimen leakage rate R

Q m/h Total leakage rate P

Q | m¥h/m | Linear leakage rate &>
5.2.2  Sequence of Testing gt

Koo

For each specimen, the test was carried out in the followétb sequence:

a) Determine the leakage rate through the testggﬁamber and any supporting or associated construction at
ambient temperature i.e. Q,,* + qup,ass%\,

b) Determine the total leakage rate at am@}ent temperature i.e. Q,
¢) Determine the total leakage rate ati?tedlum temperature i.e. Q, **”

d) Determine the leakage rat@tﬁrough the apparatus and any supporting and associated construction at
medium temperature 2QQ§G/ T QL B 4 Qo 0

528 Ambient Tem@gratur

n\\)
The leakage rate tt@hgh the specimen was measured at pressure difference 10 Pa, 25 Pa and 50 Pa, or for at

the pressure dtﬁ@rence specified by the Sponsor. During the measurement of the leakage rate the pressure
difference was mamtamed for 2 minutes and the value of Q,,,®” was established at the end of this period using:
NG
Qspeq@) Q 20) (Q G0 s qup/assoc (20) )
Q&Q\g = Qspec(zo)/"length of gap™"
\
\ *where the “length of gap” is defined in Clause 10.2.2.1; BS EN 1634-3: 2004.

\2 ........................................................... e S R A A A A S M A NS
<
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b.2.4 Medium Temperature

The average air temperature close to the face of the specimen was raised from ambient temperature to the 200 :
=+ 20 °C in 30 + 5 minutes. The temperature distribution over the face of the specimen was monitored PX:&W
9 numbers of type K (Figure 7) thermocouples positioned 100 + 50 mm from the exposed face of ~tl@a§e\31
specimen. During the heating up period, neutral pressure was maintained in the test chamber. W

Q
The leakage rate through the test specimen was measured at pressure differences of 10 Pa, 25 Pat;a‘yﬁﬁ‘SO Pa, or

: 3 K
at pressure difference specified by the Sponsor. These measurements were taken within 10 miw@s of achieving
the test temperature. During measurement of the leakage rate the pressure difference _qufé?maintained for 2

minutes and the value of Q,,,,** established at the end of this period using: Qx‘l\“
‘\:§\
Qspec(ZOO) T Qt(zoo) 7 (Qapp(zoo) + qup/assoc(zo‘))) C;\O\‘
. O
9.3  Deflection Measurements N

Measurements of the deflection of the test specimen were taken witn@%t'eel rule from cross line lasers across
the top, mid-height and bottom of the specimen during the mediuq\g@nperatum smoke leakage test.

The positions of deflection measurement points are shown iny_E'i_ﬁ't;/;e 3.
3o

ey
Figure 1. Position of thermocouples and pressure Qte\asuring probe inside the pressure chamber.
: Qo
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’\\‘&)
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Figure 2. Primary gaps measurement positions.
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| Figure 3. Position of deflection measurement on sp&@f?nen QT13-090A (outward movement)
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TESTING AND CONSULTANTS CO., LTD.

6. Test Data
6.1 Specimen QT13-090A [Test QT13-090A & QT13-090B]

6.1.1  Ambient Temperature @}\w
The ambient temperature at the commencement of test was 33.1°C. %CJ

AN
6.1.2  Retention Forces \3\1’“/

The retention forces on the door leaf of the specimen for each direction of opening wera~ﬁetermmed The
respective highest gauge measurements are summarized in the following table. >

5>
P_ N
123.2N 130.1 N oS

6.1.3 Gap Measurements N«t\;\\
. : s
6.1.3.1 Primary gap width 3
Primary gap widths of the specimen were measured and summagized in the following table. The measurement
positions are shown in Figure 2. \Q\%
Measurements were taken in mm. ﬂ'\@

Primary Gap Width
Measured

Minimum Maximum Averaga

A 2.1 :

B 3.4 T S

c 13 37| g0

X A 34

¥ 20 b 84 2.6
>

o
6:1.3.2 Le of Ga

“Length of gaﬁ" of the specimen
= 1186$ém + (2287 mmx2) = 5.76 m
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6.1.4 Chamber Temperature

The chamber temperature over the medium temperature smoke leakage test period is shown in Figure 4.

REPORT no.: IT 13-153

)
~‘\Lv0'
Figure 4. The chamber temperature over the medium temperature smoke leakage test. 6;}”'
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6.1.5  Lateral Deflections @

Measured lateral deflections over\tﬂa\%medlum temperature smoke leakage test period are summarized in the

S

following table. D

A positive measurement md{&’tes a movement towards into the pressure chamber and vice versa.

Measurements were talgeﬁﬂl in mm.

Position \ Tsme (min)

Maximum deflectm@ﬁeasured was -5 mm at D2 at 36.5 minute of test.
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6.1.6 Observations

Significant behaviours of the specimen during the test period are summarized in the following table.

Photos taken during the test period are also attached. _@-L&
L
6.1.6.1  Ambient Temperature Smoke Leakage Test o >
RN
No significant changes of the specimen were observed. : \f\;&;
QJ\'

6.1.6.2 Medium Temperature Smoke Leakage Test
Observation (from unexposed side) |

Time (min.sec)

00.00 Test started. e
38.13 Smoke released from the bottom edge of the door leaf, O@“‘
The exposed side glass pane cracked. RS
39.52 The door leaf deformed. zj»\
60.17 Heating and Pressurization was terminated. \rﬁ
After the end of | Damages on the specimen: \o
heating and The interlayer of the glass pane reacted"ﬁ?ld turned white in color. Intumescent sealant

pressurization around the glass pane expanded. ‘K

The cases of the intumescenb‘;ﬁl'ps were softened. Some reacted intumescent was
observed at the end of intumgscent strips.

Some cracks appeared Qlfﬁhe door frame and the door lippings.

Door operability at&gt est

The door leaf co\tfid be fully-opened manually.

”‘\,
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6.1.7  Photos

Photo 2. Exposed side of the specimen after
medium temperature test.

Photo 3. Unexposed side of the specimen after medium
temperature test.
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Photo 4. Conceal bottom smoke seal in the specimen after

medium temperature test. »&2\‘
N
o
Photo 5. Lever handle position of the spec@ after
medium temperature test. 6\

Photo 6. Hinge on the specimen after medium
temperature test.

Photo 7. Strike plate position on the specimen before
test.
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7. Test Results

From the test data obtained from the smoke leakage tests, leakage rates for each test specimen were calculated

and are summarized in the following table. \Q’S\\
. : SV

Linear Leakage Rate
(m/h/m) at pressure
difference of

No. Test no.
of (Face exposed to
pressure)

Leakage rate Q.. (m%h) at

rat
U R pressure difference of

Conditions

5 Test

¢ 10 Pa 25 Pa 50 Pa 26 Pasdlll 50 R
Ambient ; 2
1.24 81 : L0t :
1 QT13-090A (threshold sealed) i el el L
(Swing Outwards) &P
Ambient 1.35 6.90 13.86 1.20 2.28
QT13-090B  Medium e
2 (Swing Outwards) 200°0) 2.32 0.51 Q”’Mm
v <

[* & °] Description on smoke leakage performance criteria for qI\J sification of smoke control door and shutter
assemblies are quoted in Appendix A. e

8. Limitations i
This report details the method of construction, ttg\‘ie}“’st conditions and the results obtained when the specific
element of construction deseribed herein wagv&qt;ésted following the procedure outlined in BS EN 1363-1, and
where appropriate BS EN 1363-2. Any §i\@ﬁﬁcant deviation with respect to size, construction details, loads,
stresses, edge or end conditions othgr ;@a\ﬁ those allowed under the field of direct application in the relevant test
method is not covered by this repc\;gg& ’

Because of the nature of fire re's%tance testing and the consequent difficulty in quantifying the uncertainty of
measurement of fire resis@é\, it is not possible to provide a stated degree of accuracy of the result.
This report may only ”\fproduced in full by the Sponsor, without comment, abridgement, alteration or addition,
unless otherwise ggé@”ed with written approval by FORTE.

o)

g, Fiequg’ﬁﬁirect Application

The fiege@é%f'direct application of test results is restricted to the allowable changes which a sponsor may make to

th%@sted specimen following a successful smoke leakage test. These variations may be introduced
_@ﬁtbmatically without the need for the sponsor to seek additional evaluation, calculation or approval.

v,_\-\\ﬁ@ The series of rules and guidelines are defined in Clause 13 “Field of direct application of test results”,
) : et ;
R BS EN 1634-3: 2004 and relevant clauses and annexes. Permitted variations away from the test specimen
\\@1“ include 1) construction of assembly, 2) size and aspect ratio, 3) glazing, 4) supporting constructions and
' 5) Seals.
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Appendix A
Definitions on Smoke leakage S, and S, in BS EN 1634-3: 2004 \px\
Statements concerning definitions on smoke leakage S, and S,, stated in BS EN 1634-3 are quoted: ;Q*

smoke contro/ tests for door and shutter assemblles openab/e windows and elements of bUI/dIITG hardware\c Part 3:

Smoke control test for door and shutter assemblies”, 3.1.4 & 3.1.5 4\%‘

<~(:>
2
3.14 Smoke leakage S, §

Ambient temperature smoke leakage classification as defined in 7.5.6.3.1 of EN 13501-2: 2003. j{»

)
&0 Smoke leakage S, >
Ambient plus medium temperature (200°C) smoke leakage classification as defined in 7.5, Q@ of EN 13501-2: 2003.
&\
Performance Criteria of Smoke Leakage in BS EN 13501-2: 2003 \\Q\
Statements concerning performance criteria of smoke leakage in BS EN 7350@‘* 2003 are quoted:

British Standards Institution, London, 2003 - BS EN 13501-2: 2003 ‘f[:’z;e classification of construction products and
building elements — Part 2: Classification usma dala from fire resw,t_g@e tests, excluding ventilation services”, 5.2.7 &
7.5.6:3.1 »C

L
5.2 Resistance to fire performance characteristics ‘®
5.2.7 S - Smoke leakage Q\V
Smoke leakage S is the ability of the element to r%{@ce or eliminate the passage of gases or smoke from one side of the
element to the other. \”V

* 8, considers smoke leakage at ambient teg)berature only.
" 8., considers smoke leakage at both arqﬁtent temperature and at 200°C.

7.5.6.3 Performance criteria §

7.5.6.3.1  Smoke Ieakage &
This is the ability of the- eiément to reduce or eliminate the passage of smoke from one side of the door to the other. The
following performanc%&vels are defined:

a) “smoke Iea@l}e S, — when the maximum leakage rate measured at both ambient temperature and 200°C and up to a
pressure 0f50 Pa does not exceed 20 m¥h for a single leaf doorset, or 30 m*h for a double leaf doorset;

0] S smke leakage S, — when the maximum leakage rate measured at ambient temperature, and at a pressure of up to
g5>\Pa only, does not exceed 3 m*%h per meter length of gap between the fixed and movable components of the
\Hoorset (e.g. between the door leaf and door frame), excluding leakage at the threshold.

\\'

END OF REPORT
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